/

e
—2T,

base chassis.

ZEIVRETR/INYTU—
Tamiya Battery Pack

MC9

BAV RA—IV
Tire & Wheel

HIN— a5
Damper

~
MB2 gi/

P pr

B/~ =

| RABYI—MRA—IIN=Z2%
|
1 Dot-frame indicates short wheel
I
\

N

T,

FIFY
Differential gear

MC9

e,

BAY RA—IV
Tire & Wheel

P I Is
Steering servo /
P6 MB2 P2 MC2 ‘@‘
& BN
[
i)

MA10

2{EH

MAG6

RFFUDGH—R

Receiver

MB2

A4

| BRIETA KLy PO
| —TF,

|

|

Dot-frame indicates wide tread
chassis.

MA3 MA3

BAY RA—IV MC9

N,
3
g C“\ c3 Tire & Wheel
B13 @;\ c |
G
(HIX—) % SN (F7%%)
Damper N S Differential gear .
FFINAT —
P4, 5xD2 Ante:na pipe
B3 P5 S MA14
< RB2
1 B
GLAVINIS— GB3
Urethane bumper B12 &€>—B15
LN~ ESC (FET7>7)
Z
MB5 Damper Electronic speed controller V
WET—7
Double-sided tape ¢
B7 O - I
co KEIDIN—YVIIXBDOBZEREENE LA,
S M Parts marked ¥¢ are not included in XB kit.
Wheel K ZAY RA—IV. TRV N IN—EERICKVERGVE T, F LI HHAREZT—F—ERICBEALEhEIEEL,
*Tires, Wheels and urethane bumper may differ according to cars. Ask your local dealer about availability.
DESCRIPTION Parts NO C3 Gearboxjoint =« -+ cen.n 51006 Bearing bag MA4  3x12mm countersunk tapping screw- - - - 50581 Hexwrench -« ceeeneneeennn 50038 MB2 3x14mm step screw « -« 50582 MC3 2.6x10mm tapping screw -+« « « - + 50575
Chassis ++ s+ v rrerree e 51001 C4 Front propeller joint RB1 1150 plastic bearing + =+« -« * - 10555015 MAS5  3x10mm countersunk tapping screw- - - - 50578 Grease: -t ccrcrerre e 87099 MB3 3x20mm step screw + =+ - - - - - 19804162 MC4 3x15mmscrew =« -« - 19805859
Aparts (A1~A10) = =+ = - = v m v e mmene e e s 51318 C5 Rear propeller joint RB2 1280 metal bearing « -+« <+« 53066 MA6 3x6mm screw « «« -« c- 19805636 Metal partsbag B+« + =+ -+ oo e v 19400689 MB4 Steering post: <+ - o s oo s e 19808016 MC5 3x10mmscrew - -« -« -+~ 19804159
Bparts (B1~B16) -+ =+ = s c e o e v e een 51003 C6 Propeller shaft Gearbag * - rc s 51004 MA7 3x3mm grub screw « <+« e - o e .. 50576 MA1 3x15mm tapping screw « « « -+ - 50583 MB5 Coilspring « -+ v--- 19805699 MC6 3x8mm countersunk head screw - 19805637
Dparts (D1~D11) = e v v eeveveeeeennn 51319 Shaft bag (for wide tread) -+ - ---- 19005718 GB1 Bevel pinion gear MA8 2x8mm tapping screw - « =+« -+ 50573 MA2 3x12mm tapping screw - - - - - 19805629 Metal partsbagC - -0 e e 19400690 MC7 2x10mmscrew = -+« -« 19805868
Pparts (P1~P7)« + s v v oereveenennnn 51005 C1 Driveshaft -+« ccecereen. 51006 GB2 Spur gear stopper MA9 3x32mm screwpin - - .- 19805756 MA3 3x10mm tapping screw -« -+ 50577 MA1 3x15mm tapping screw -« -+ .- 50583 MC8 2mm washer: =« =+« v o v 19805758
Urethane bumper C2 Wheelaxle » =+ ¢ scvreerceeens 51006 GB3 Differential gear case MA10 3x22mm screw pin -+ =+« - -+ 19805755 MA4  3x12mm countersunk tapping screw- - - - 50581 MA2 3x12mm tapping screw -+ - -« * 19805629 MC9 4mm flange lock nut « -+ - 19805557
Wheel C3 Gearboxjoint =+ =+ o v e veeerenn 51006 GB4 Ring gear MA11 2x10mm shaft =+« e v v eee v 50594 MAS5  3x10mm countersunk tapping screw- - - - 50578 MA3 3x10mm tapping screw -+ - - -+ - - 50577 MC10 Snap pin (large) = - -+~ 50197
Tire C4 Front propeller joint GB5 61T spur gear MA12 19T piniongear + -« -+« 50355 MA8 2x8mm tapping screw « =« + ¢« -+ 50573 MAS5  3x10mm countersunk tapping screw - - + -50578 Nylonband « =+ s« v v ee v everoeeneen 50595
Motor =« scererencreea. 53689 C5 Rear propeller joint Metal partsbag A« - s oo e 19400688 MA13 Starshaft -+« cvccveeenn 51008 MA13 Star shaft: <« <=+ oo ceveeeees 51008 MA11 2x10mm shaft: = <« =+ oo v e e e e e 50594 Double-sided tape « + « + « =+ s o0 e e et 50171
Shaftbag <+« - o erreean 19005713 C6 Propeller shaft MA1 3x15mm tapping screw -« - .- - - 50583 MA14 Large bevelgear «« -+« - 51008 MA14 Large bevelgear+ -+ = - =+« - -~ 51008 MB2 3x14mm step screw « - ------- 50582 Boxwrench =« «:crveeremaeee 50038
C1 Driveshaft -+ -+ vereeeeon 51006 C7 Longwheelaxle <+« c0-v-- 51006 MA2 3x12mm tapping screw - - - - 19805629 MA15 Small bevel gear - -« --------- 51008 MA15 Small bevelgear« -+ =+« -+« -:- 51008 MC1 3x8mm tapping screw - - - - - - 19805754 Antennapipe s s s e s 16095003
C2 Wheelaxle + =<+« -crceerenennn 51006 MA3 3x10mm tapping screw -« -« <+ -+ 50577 MA16 Motorplate =+ <« « v v v v 14305125 MB1 3x12mmscrew « - -+« 19805684 MC2 3x10mm flange tapping screw - 19805662
Super stock motor RZ (23T) « -« - sorrres 53697 Tire (24mm width) CVA mini shock unit cylinder (4 pcs.) ==+« -+ 53619 TT-01 Aluminum steering link « = =« === x oo v e v 53864 @Contact your local Tamiya dealer or agent for any
GT-tuned motor (25T) = === sovrree s oo 53779 Medium-narrow racing slicks (2 pcs.) = = =« *** * * 51049 On-road tuned springset « « === s s s s e s e e 53163 TT-01 TYPE-E aluminum racing steering set * - * - 54058 questions regarding this model including parts
Ball Bearing Lightly-tuned motor (28T) = = = =+ =+ = s r v e v v v 53983 Medium-narrow reinforced tires type A (2 pcs.) - - 53433 Drive parts Carbon parts replacement or repair.
TT-01 TYPE-E ball bearingset -« - -« 54025 Tire (26mm width) Medium-narrow reinforced tires type B3 (4 pcs.) * 53705 TT-01 aluminum propeller joint & shaftset « - - - - 54026 TT-01 TYPE-E carbon damper stay (front)- « -+ - - 54059 @®Wend Sie sich bitt Ih srtiich Tami
1150 sealed ball bearing set (4 pcs.)« =+ + =+ ** * * 53008 Racing radial tires (2 pcs.) ++ =ttt 50419 Super driftech tires (2 pcs.): = = s s 54020 Ball diff. set (TT-01, TGS) + + = =+ =+ ceosvveees 53663 TT-01 TYPE-E carbon damper stay (rear) = - - - * - 54060 )Wenden Sie sich bitte an lhren ortlichen Tamiya-
1150 sealed ball bearing set (2 pes.)« + * <+ =« « - 53029 Racing slick tires (2 pcs.) = =+ + =+ s vt e 50454 Tire inner (24mm width) TT-01 front one-way unit =« + =+« x e« 53671 Setting parts Handler oder den Kundendienst, falls sie irgendwelche
850 sealed ball bearing set (4 pcs.): =+ =+ =+« 53030 Racing semi-slick tires (2 pcs.) =« =« - 50810 Medium-narrow soft inner foam (2 pcs.) =+ * * * * - 53434 Cup joint for TB-01 reinforced front one-way unit - * - 53590 TT-01 turnbuckle tie-rod set - « = = =+ =+ =+ =« -+ 53662 Fragen beziiglich dieses Modells, einschlieBlich des
1280 sealed ball bearing set (3 pcs.): * ==+ - - 53066 Reinforced slicks type-A (2 pcs.) == s v oo v et 53293 Medium-narrow hard inner foam (2 pcs.): « =+ * * - 53435 Cup joint for universal shaft (TT-01, DF-02) - - - - - 53790 Toe-in rear upright (TT-01, TGS) =+« == s« 53673 Austauschens von Teilen oder Reparatur haben.
Gezza(;'T 1T AV oini . 50356 - Rginfort(:zeg slicks J%/fse-B (2pes) s rrrmee 53294 Wli\necljng-narrq‘m r:;nedium inner foam (2 pcs.) - - - -53582 ‘?‘T'Sg‘lmgl)lll lép;fversal.sha;f; (TT-01, TA(I)4)h ﬂ ----- ggggg - Adjustab:g u;;‘pTr arm set (TT-01, TGS) =« « +++ + * 53674 @Entrer en contact avec le revendeur ou I'agent
g pinion gearset « v ire inner (26mm wi eel (24mm wi - all diff. cup joint for universal shaft « * - - - ire cementing helper I I Tami r ions relativ 3
22T, 23T AV pinion gear set = =« « <+« -+« - 50357 Tire iNNer foam (4 Pes) « =+ =« « e rrerennns 53205 Medium-narrow white mesh wheels (offset +2, 4 pcs) - - 53468 Metal parts RC tire cementing helper « « =+ =+ =+« «+«+ o+ 53338 nc;gzéleaf:;y:iéze'): déctl:zhg:: 2: :;ssré:;?;tiszs anes
24T, 25T AV pinion gearset =+ ==« - -50477 Tire inserts (soft) for 26mm tire (2 pcs.): = -+ - - 53834 Medium-narrow white 5-spoke wheels (offset 0, 4 pcs.) * * 53471 Clamp type aluminum wheel hub (6mm thick) - * - 53569 CA cement (for rubber tires) =+ = === r s e e 53339 ’ :
TT-01 spur gear set (55T/58T) « =+« ==« v oo v e v 53665 Tire inserts (hard) for 26mm tire (2 pcs.) * -« - - 53835 Medium-narrow white dish wheels (offset +2, 4 pcs.) * 53473 TT-01 aluminum motor heat sink « =+ =+ ==+« 53664 Rubber tire application primer « =« =« s o 53417
Motor Wheel (26mm width) Medium-narrow white dish wheels (offset 0, 4 pcs.) * *53475 TT-01 metal motor mount« =+ == s c oo v e 53666
RS-540 sport-tuned motor « =+« o s e 53068 Reinforced one-piece spoke wheels (2 pcs.) - - - 53335 Damper Aluminum bumper stopper (TT-01, TGS) - - - - - - 53682 ’MM Im
Super stock motor TZ (23T) =+« r s s v v oe oo 53696 Reinforced one-piece mesh wheels (2 pcs.) - - - -53336 TRF damper set (fluorine coated, 4 pcs.) =+« -« * 53571 Aluminum toe-in rear uprights (TT-01, TGS)* - - - - 53800

0609 ©2009 TAMIYA

XB TT-01 TYPE-E Chassis Parts List (11050875)

-



